
 

  

 
Water-smart technologies and 
concepts 
 
 
Deliverable 2.14 



 

2 
 

Water-smart technologies and concepts 

Deliverable 2.14 

 

Summary 

This deliverable is a synthesis report on the results of all the technologies in the different case 

studies within the B-Watersmart project. As the final report on the outcome of the technology 

demonstrations, it provides a public synthesized overview and encompasses all Living labs. The 

document begins by clarifying its objectives in the first section. Section 2 provides a concise 

description of the technologies applied in each living labs, the achieved results and the challenges 

encountered during implementation. It also provides lessons learnt for future implementation of the 
[...]
with reverse osmosis and 2.7 - Stormwater reuse for agriculture. 

 

Figure 17: Solutions explored in LL Flanders. 

2.4.1 Description 

2.4.1.1 Effluent reuse and treatment of off spec raw water with reverse osmosis (T2.3.1) 

The drinking water production facility De Blankaart of De Watergroep (Diksmuide, BE) produces 

drinking water from surface water. At the drinking water production facility, water availability is limited 

due to seasonal impact and surface water quality deterioration. Even if ample surface water is available 

in the region, the water quality may not fulfil the intake specifications defined by De Watergroep and 

tailored to the purification process to secure drinking water quality after the treatment. This is called 

off spec surface water.  

Within B-WaterSmart, two scenarios are evaluated to overcome the water scarcity:  

• Closed Circuit Reverse Osmosis (CCRO) for treatment of off spec surface water. 

• Treatment of WWTP effluent as an alternative raw water source. 

https://b-watersmart.eu/download/d2-4-leakage-and-infiltration-detection-techniques-2/
https://b-watersmart.eu/download/d2-4-leakage-and-infiltration-detection-techniques-2/


 

25 
 

2.4.1.2 Stormwater reuse for agriculture (T2.3.2) 

One of the sectors impacted by water stress and climate change is agriculture. When ground water 

levels drop, crop roots can no longer access this water necessitating irrigation practices to maintain 

crop growth, quality and survival. Water demand of the agricultural sector increases but due to the 

water scarcity, access to conventional sources such as surface water and groundwater is limited. The 

agricultural sector takes measures to reduce their dependency on conventional sources by taking 

water saving measures and collecting run-off from their own areas. But if this is insufficient to meet the 

water demand, additional resources are needed. Rainwater run-off is an interesting source, so there 

is interest in exploiting run-off from public domain. The demonstration site in Mechelen implements a 

smart control at a flood prevention buffer basin, allowing for optimised stormwater retention, while still 

mitigating flooding and additionally contributing both to groundwater replenishment and offering an 

alternative water source to meet irrigation needs through sub-irrigation technique. 

2.4.2 Results 

2.4.2.1 Effluent reuse and treatment of off spec raw water with reverse osmosis (T2.3.1) 

To evaluate off-spec surface water use, a phased approach was implemented starting with a small-

scale pilot to familiarise with RO technology, followed by a larger, more complex pilot located after the 

sand filtration step of the full-scale installation. A Closed-Circuit Reverse Osmosis (CCRO) system 

was chosen for its cyclic operational mode offering flexibility in operation, low scaling sensitivity and a 

high potential water recovery. The technology was tested at De Blankaart in Diksmuide between 

September 2022 to June 2023 (10 m3/h capacity). Water recovery was gradually increased from 85% 

to 95% without operational issues like scaling; chloride retention was 90%, and micropollutants were 

below drinking water standards. Conventional RO schemes typically operate at a water recovery of 70 

to 80%. The CCRO outperforms the conventional RO systems on water recovery. This is specifically 

important for the LL Flanders case as water intake during wet periods is stored in a large reservoir to 

overcome long drought periods. A high efficiency for drinking water production is essential to overcome 

long periods without water uptake due to limited water availability in the region. Below are the key 

insights regarding CCRO for treatment of off spec surface water:  

• CCRO operates stable, even with challenging feed streams.  

• Water recovery up to 95% can be achieved.  

• Even at high water recovery, pesticides and pharmaceutical residues are removed to below 

drinking water standards.  

• Optimal pretreatment of the CCRO feed is required for full scale installation.  

WWTP effluent reuse as an alternative source of intake water in drinking water production consisted 

of a pilot unit installed at the Woumen WWTP. Several treatment technologies were evaluated. 

Technologies were organised in modules, including:  

• Prefiltration and ultrafiltration (UF). 

• Reverse osmosis (RO). 

• Granular activated carbon (GAC) and ultraviolet disinfection (UV). 

• Chemical dosage. 

The full treatment train consisted of UF-RO-GAC-UV. The treatment train can be modified to test 

different combinations of technologies, by bypassing individual modules. Initially, prefiltration fouling 

was frequent, attributed to technical issues and cationic polymer residues from wastewater treatment. 

Additionally, ineffective prefiltration caused irreversible fouling of the UF membranes. To address 

these issues and restart the pilot, modifications included prefiltration adjustments, UF membrane 

replacement, and switching from cationic to anionic polymers were done. However, due to extreme 



 

26 
 

flooding in autumn 2023, pilot operations were stopped. As such, the pilot unit could only be operated 

stably during a limit period of time. Below are the key insights regarding treatment of WWTP effluent 

as an alternative raw water source:  

• Activated carbon as sole treatment did not sufficiently remove micropollutants for drinking 

water use.  

• UF-RO combination reduced chloride and micropollutant concentrations below intake 

standards at Blankaart.  

To evaluate the impact of an additional treatment step and/or alternative feed water in a regional 

context, a model was built focusing on the drinking water production process only. Findings suggest 

that both scenarios contribute to a more robust drinking water production in the region. However, the 

model indicates that for scenario 1 (treatment of off spec water by CCRO) the installed capacity should 

be designed for a capacity of 20,000 m3/day. A comparable impact can be achieved with a smaller unit 

(5,000 m3/day) for scenario 2 (use of WWTP effluent). Economically, the second scenario is therefore 

preferred. 

2.4.2.2 Stormwater reuse for agriculture (T2.3.2) 

The demonstration site employs a smart control of the buffer basin based on weather predictions to 

optimise stormwater retention. The buffer basin's water level is managed by a cloud control algorithm 

with a 6-hour rainfall forecast, and local fallback settings ensure functionality if the cloud connection is 

lost. The retained water can be used in a subirrigation system in the nearby agricultural fields. In wet 

conditions, the system operates as conventional drainage, while in dry conditions, it functions as 

infiltration pipes for stormwater. This dual functionality allows for both excess water drainage and 

irrigation while increasing the resilience of the local water system, benefiting crops and the local 

ecosystem. Due to wet weather conditions in 2024, the contribution of the buffer basin on agricultural 

fields were not observed. However, previous demonstrations showed potential for high infiltration rates 

and improved crop growth. Below are the key insights stormwater reuse for agriculture:  

• The buffer basin holds 1,400 m³ of stormwater from an area upstream of about 3 ha. The 

buffer basin is also fitted with a pump system to transport treated water (monitored and treated 

though a sand filtration system) to a subirrigation system which supplies 4 ha of arable land. 

The irrigation process is optimised using soil moisture sensors, ground level sensors and 

pluviometers. 

• The buffer basin and sub-irrigation system improves flood prevention and ensures water 

availability during dry periods. Simulations show the basin reduces runoff rates by 22-94% 

depending on the month.  

• Subirrigation improves crop performance during droughts, with significant yield increases for 

pumpkins and celeriac. 

• The subirrigation system can infiltrate stormwater, but effectiveness drops when groundwater 

levels are high. 

2.4.3 Challenges 

2.4.3.1 Effluent reuse and treatment of off spec raw water with reverse osmosis (T2.3.1) 

The main challenges when applying the high-recovery reverse osmosis were:  

• To keep within the advised Silt Density Index (SDI) value of 5, cartridge filters were used to 

remove particles and /or elements responsible for high fouling risk from feed water. Cartridge 

filters needed to be replaced twice a week. The high replacement frequency of cartridge filters 



 

27 
 

is economically not acceptable for a full-scale unit. The issues observed during the pilot tests 

are at least partly caused by the suboptimal operation of the existing aged sand filters. The 

pre-treatment will be replaced by new multimedia filters. Afterwards a re-evaluation will be 

done whether the effluent after multimedia filters is acceptable for direct application on a 

CCRO system. If not, alternative options (e.g., UF) for prefiltration will need to be considered 

for full-scale implementation.  

• Both CCRO and RO systems will generate a concentrate stream. Discharge of a concentrate 

streams needs to be in line with the European and Flemish regulations on discharge and are 

subjected to an impact assessment to obtain a discharge permit. Discussions with the relevant 

water authorities are ongoing to clarify the conditions under which a discharge permit could 

be obtained. A cooperation with the University of Ghent was setup to evaluate the technical 

options for advanced brine treatment. This work may benefit from the results generated in LL 

Alicante on brine valorisation (Technology #7 and #8) and Ammonia evaporation CEVAP (#9). 

Although the chemical composition of the concentrate will differ, the results of this study are 

both beneficial towards the CCRO concept and the effluent reuse. 

Although all used technologies for effluent reuse for drinking water production are of TRL 9, their 

application on secondary effluent appeared to be very challenging, mainly concerning clogging and 

fouling of prefiltration and ultrafiltration. The main challenges observed were:  

• Variations in effluent quality depending on the incoming flowrate of sewage to the WWTP 

influenced by prevailing meteorological conditions.  

• Dosage of polyelectrolyte in the treatment train.  

• Defining proper conditions for self-cleaning and backwash.  

o Prefiltration clogging occurred due to suspended solids or biological activity in the 

effluent resulting in a pressure drop in the filtration cycle.  

o Membrane fouling occurred in the UF unit after backwashing due to highly fluctuating 

feed quality conditions as a result of wet weather conditions.  

• A theoretical recovery of 95% with the UF unit could not be achieved require an optimised 

design for the UF unit to obtain an acceptable recovery rate.   

• The malfunctioning of components had a significant impact on the systems operation also 

requiring an optimisation of the system design.  

2.4.3.2 Stormwater reuse for agriculture (T2.3.2) 

Despite wet weather conditions preventing extensive testing of the capabilities of the subirrigation the 

results obtained underscore the potential for broader implementation of the application to effectively 

mitigate water scarcity and manage flood risks. Nevertheless, several challenges were observed 

including the need for clarity on the required water quality, defining a sound business model and putting 

in place a structure to clarify responsibilities.  

• The required water quality for subirrigation is not clearly defined since it does not fit within the 

existing legislative framework in Flanders. It is an irrigation method, so protection of the plant 

and the operator of the network needs to be considered.  

• Establishing a viable business model for water reuse (in particular to cover OPEX costs) is 

difficult due to availability of other low priced water sources, lack of guaranteed quality and 

availability of stormwater, and differing viewpoints on the beneficiaries of the stormwater 

(farmers, the environment, citizens and industry that would otherwise suffer from occasional 

flooding if the buffer basin would not have been built, etc.). Identifying alternative and 

innovative financing methods is needed to make a viable business case for stormwater 

management and reuse.  



 

28 
 

• Next to the financial arrangements is the practical and legal agreements between 

stakeholders in the context of sustainable implementation (i.e., operation and maintenance) 

of the application. 

2.4.4 Lessons learned 

2.4.4.1 Effluent reuse and treatment of off spec raw water with reverse osmosis (T2.3.1) 

• Reverse osmosis is widely used in water treatment and reuse schemes. CCCRO or closed-

circuit reverse osmosis is an innovative alternative operational way to operate reverse 

osmosis that allows a very high recovery, thus very minimal water losses.   

• CCRO is a promising and a potentially highly efficient membrane technology. Especially the 

high level of water recovery is essential for successful integration.   

• The study was not conclusive on the specific energy consumption (SEC). Although CCRO 

claims to be more energy efficient compared to standard reverse osmosis, this claim could 

not be validated due to technical limitations of the pilot.  

• The use of reverse osmosis technology generates concentrate stream. The discharge of this 

concentrate stream may be subjected to discharge limitations and may require additional 

brine treatment. This aspect was not part of the work program of B-WaterSmart. A follow-up 

project has been setup together with the University of Ghent to address this issue.   

• Effluent reuse is a valid option to enhance the robustness of the drinking water production 

center in Woumen, with the combination of UF-RO-UV-GAC suitable for drinking water 

production.  

• The main quality barriers for direct potable reuse are nutrients, salts (mainly chloride), 

organic micropollutants and pathogens.  

• UF/RO is a suitable technology to treat WWTP effluent as a preparation to intake in a 

drinking water production center for direct potable reuse. The main quality barriers are 

adequately removed.  

• The need for further polishing with UV and/or AC as additional safety barriers depends on 

the technologies used in the drinking water production center. It cannot be decided based on 

concentrations (since these are below detection limits) and requires assessment with 

Quantitative Microbial Risk Assessment (QMRA)/ Quantitative Cost Risk Analysis (QCRA).  

• The effluent contains a remaining load of organic carbon and nutrients resulting in a high 

biofouling and clogging potential. Prefiltration setup and backwash and cleaning 

mechanisms should be developed carefully to prevent biofouling.   

• Some common practices in WWTP operation, such as dosing of polyelectrolyte for 

enhanced sludge settling, and some common patterns in WWTP operation such as 

fluctuating flow rates and quality introduce additional challenges concerning fouling. It is not 

enough to design the treatment for dry weather condition and mean quality characteristics.   

• Case-specific challenges are disposal/treatment of the concentrate, availability of effluent 

depending on ecological needs in the receiving surface water, etc.  

2.4.4.2 Stormwater reuse for agriculture (T2.3.2) 

Integrating smart stormwater management and subirrigation systems at the Mechelen demonstration 

site offers an innovative solution to simultaneously address water scarcity issues and flood 

management in Flanders. By enhancing groundwater recharge, optimising stormwater use, and 

adapting drainage systems, these technologies contribute to a more resilient agricultural sector and 

ecosystem. Some key lessons observed from the demonstration are described below:  